

Date received: 25/06/14

Date of issue: 01/08/14

Report consists of 2 test reports.

Defects before testing: None

Sample name: TABLE TOP CAGE

TACCHINI ITALIA FORNITURE S.R.L.  
VIA DOMODOSSOLA 7  
20822 BARUCCANA DI SEVESO (MB)  
ITALIA

## SAMPLE N° 179019

Overall dimensions: 1110 x 1110 x 75 (h) mm

### List performed tests:

1. Complete, filled packages - Vibration test EN ISO 2247:2002
2. Complete, filled transport packaging: Vertical impact test EN 22248:1992



*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

Managing Director  
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

**TEST REPORT**

**179019 / 1**

Date received: 25/06/14  
Date of test: 01/08/14  
Date of issue: 01/08/14



TACCHINI ITALIA FORNITURE S.R.L.  
VIA DOMODOSSOLA 7  
20822 BARUCCANA DI SEVESO (MB)  
ITALIA

Sample name: TABLE TOP CAGE

**Complete, filled packages - Vibration test EN ISO 2247:2002**

Complete, filled transport packages: vibration test at fixed low frequency EN ISO 2247:2002

Number of packaging tested: 1

Description of package: carton board box, wood based panel box,  
inner packaging in polystyrene and foam rubber.

Description of content: table top

Overall dimensions: 1110 x 1110 x 75 mm

Gross mass of packaging: 59 kg

Conditioning in accordance to ISO 2233 table 1: Condition 7 (23 ±2 °C , U.r. 50±3% ) for 6 hours.

Conditions during the test: 23 ±2 °C , U.r. 50±3%

Test method: B clause 7.3.1

The test has been carried out with the packaging placed on the face 3 as EN 22206:93 specifications.

General test performance: EN 24180 clause 2 tab. III: common hazard, test time 60 min.

Movement of test surface: elliptic rotatory

Time of vibration min.	Test frequency cycles/min.	Remarks
60	320	None

Note: time of vibration as customer specifications.

Remarks: after the test no damage of the packaging content has been noticed.

*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

Managing Director  
*Dr. Andrea Giavon*

**TEST REPORT****179019 / 2**Date received: 25/06/14  
Date of test: 01/08/14  
Date of issue: 01/08/14TACCHINI ITALIA FORNITURE S.R.L.  
VIA DOMODOSSOLA 7  
20822 BARUCCANA DI SEVESO (MB)  
ITALIA

Sample name: TABLE TOP CAGE

**Complete, filled transport packaging: Vertical impact test EN 22248:1992**Number of packaging tested: 1  
Description of package: carton board box, wood based panel box,  
inner packaging in polystyrene and foam rubber.  
Description of content: table top  
Overall dimensions: 1110 x 1110 x 75 mm  
Gross mass of packaging: 59 kg  
Identification of faces as EN 22206:93  
Test device: Accudrop AD-500  
Conditioning in accordance to ISO 2233 table 1: Condition 7 (23±2°C; U.r.50±3%) for 6 hours.  
Conditions during the test: 21±2°C; U.r.40±3%

## Corner drop:

Corner tested	Height of fall mm	Number of drops
2 ; 3 ; 5	200	1

## Edge drop:

Edge tested	Height of fall mm	Number of drops
2 ; 5	200	1
3 ; 5	200	1
2 ; 3	200	1

## Area drop:

Area tested	Height of fall mm	Number of drops
5	200	1
6	200	1
2	200	1
4	200	1
1	200	1
3	200	1

Note: tested in accordance to EN 24180/94

Remarks: after the test no damage of the packaging content has been noticed.

*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

  
Managing Director  
Dr. Andrea Giavon